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Parts List

Item No. Description QtyItem No. Description Qty

1 Support Frame 1 23 Plum nut 17.6×M6 2

2 Support Frame 1 24 Aluminum Ring φ33×φ26.8×9.5 2

3 Swing Frame 1 25 Grip STφ24×φ31×170 2

4 Elbow cushion frame 1 26 Aluminium Cap φ32.5×φ26×21 2

5 Bottom Cross Brace 1 27 Aluminum plug φ28×2 2

6 Cushion frame 1 28 Pop Rivet φ4×10 6

7 Back Pad 720×440×110 1 29 Flat Washer φ13.5×φ24×2.5 18

8 269×179×70 2 30 Flat Washer φ11×φ20×2 24

9 Tie straps 1 31 Flat Washer φ9×φ16×1.6 4

10 LOGO board 100×100×2 2 32 Spring Washer φ12 10

11 Foot Plate 219×100×20×5 2 33 Socket Head Cap Screw M12×80 10

12 Barbell frame 1 34 Socket Head Cap Screw M12×30 4

13 Barbell frame 2 1 35 Socket Head Cap Screw M10×25 8

14 Bearing with diamond seat 100×M12 2 36 Socket Head Cap Screw M10×70 4

15 Rubber Bumper φ76.2×φ47.9×25.4 2 37 Socket Head Cap Screw M10×80 2

16 Gourd hook φ8 1 38 Socket Head Cap Screw M10×95 4

17 Adjustable Foot φ60×57 1 39 Flat Head Cap Screw M6×16 2

18 Floor mat 120×33×90 3 40 Flat Head Cap Screw M8×20 4

19 Plug 50×75×62 4 41 Socket Set Screw M5×3 4

20 Plug 50×75×30 2 42 Nylon Lock Nut M12 4

21 Aluminum blocking plate φ42.9×6 2 43 Nylon Lock Nut M10 6

22 PlugF50×3 1 44 Nylon Lock Nut M8 4
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Exploded View
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STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QtyItem No. Description Qty

1 Support Frame 1 32 Spring Washer φ12 6

2 Support Frame 1 33 Socket Head Cap Screw M12×80 10

4 Elbow cushion frame 1 38 Socket Head Cap Screw M10×95 4

5 Bottom Cross Brace 1 42 Nylon Lock Nut M12 4

29 Flat Washer φ13.5×φ24×2.5 14 43 Nylon Lock Nut M10 4

30 Flat Washer φ11×φ20×2 8
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STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QtyItem No. Description Qty

3 Swing Frame 1 32 Spring Washer φ12 4

11 Foot Plate 219×100×20×5 2 34 Socket Head Cap Screw M12×30 4

14 Bearing with diamond seat 100×M12 2 40 Flat Head Cap Screw M8×20 4

29 Flat Washer φ13.5×φ24×2.5 4 44 Nylon Lock Nut M8 4

31 Flat Washer φ9×φ16×1.6 4
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STEP 3

Item No. Description QtyItem No. Description Qty

7 Back Pad 720×440×110 1 35 Socket Head Cap Screw M10×25 8

8 269×179×70 2 36 Socket Head Cap Screw M10×70 4

12 Barbell frame 1 37 Socket Head Cap Screw M10×80 2

13 Barbell frame 2 1 43 Nylon Lock Nut M10 2

30 Flat Washer φ11×φ20×2 16

Note：Wrench Tighten Screws.
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